@ KIKUSUI Part No. Z1-901-210, 10019701 HEORUZFERALTIZI Yy hE2RDESICRDFIFET, fFEDRL (M4x10 M1
May 2020 U) BMEERLBRWTL ZE W,

Instruction Manual / EX#REHEEE
Bracket / 754 v b KRB150-TOS

Parts list / R

Check that all parts are included and that the parts have not been damaged during transportation.
If any of the parts are damaged or missing, contact your Kikusui agent or distributor.
H@EHNELRFEINTVWED, BELTVWRWLWHIERL TLIEE W, A—. BEXETRE
DNHEDXLES, BATCEFHLEEEFRICEAVWEDELLEW,

No. Name / &l Qty / &%
Brackets / 7> v b

Brackettop/ 727 v N kv

Flat head screws / M#a U (M4 x 10)

Oval countersink screws / FLIM1a U (M5 x 14)
Finishing washers / 71V 77w ¥+ 5CW

3. Using the accompanying screws and washers, mount the instrument in the rack.
HEBDORUETY Vv ZFERLTI Y IICIDFIFET,

GO WIN|F
Al OILDN

Bracket Installation / 724w QD 37

1. Remove the feet on the bottom panel. When parts such as carrying handle and feet
are installed on the side panels, also remove the parts. \ [No.5]

EMROMZROAULET, AIEIC/N\YRIL. HENBZERIEINSBEMOALET, [No.4]

A CAUTION / EE%:\ D‘Imstrument H
The instrument may fall. Install the suitable support angles applying to the )
used rack system to support the instrument. \/
BERNETI2RNIHDET, EAETZ IV VICHEE LY R—K7 Support angle
Y INERDHH T, AHEEEHFLTIRE W, IR 7L

KIKUSUI ELECTRONICS CORP. FKEFIE®RASH

1-1-3 Higashiyamata, Tsuzuki-ku, Yokohama, T224-0023 R A FXEILH1-1-3
I . . , 224-0023, Japan FOZA [BERY R~ I 7))
2. As shown in figure, using the accompanying screws, install the brackets. Do not use Tel: +81-45-482-6353 E:EE 045 593 8600 = =
except the accompanying screws (M4 x 10 flat head screws). . o = = 1 EI;_
P panying ( ) Fax: +81-45-462-6261 - E [485R5] £H10~12/13~17 t%%%
www.kikusui.co.jp/en [=] i www.kikusui.co.jp =



	1
	2
	3
	4
	5
	1. Remove the feet on the bottom panel. When parts such as carrying handle and feet are installed on the side panels, also remove the parts.
	底部の脚を取り外します。側面にハンドル、脚等がある場合はこれらも取り外します。
	2. As shown in figure, using the accompanying screws, install the brackets. Do not use except the accompanying screws (M4 x 10 flat head screws).
	付属のねじを使用してブラケットを図のように取り付けます。付属のねじ（M4x10皿ね じ）以外は使用しないでください。
	3. Using the accompanying screws and washers, mount the instrument in the rack.
	付属のねじとワッシャを使用してラックに取り付けます。
	CAUTION /注意

